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Hotified Baody Nurmdar; 2841

AB Tip Inceleme Sertifikasi

EU Type-Examination Certificate

Belge No / Certificate No 1 13321401

Belgelendirme Tarihi - Bir Sonraki Belge Tarihi /

Certification Date / Certifieate Validity Date  : 23.01,2021-23.01.2026

Belge Gegerlilik Tarihi / Docurrent Validity Period : 5y 7 3 vears

Firma Unvam ve Adresi/

Campany Name and Addrevs : SGF ALITOMAZIONT SRL
BA, Via Industriale, traversa 1, 25016 Ghedi
{Brescia), Italy

Uriin Ady Modeller / Product Name ! Modols s Ml T

arekiafi / Direciive £ 2016425 REGULATION

Modiilii/Kategori | Madule / Category : B MODULLY KATEGORI 111
MODULE B CAT RGO N

Test Rapor Nofar / Test Report Ne 1 M-2020-0062 5

Uriin Tipi ! Pradueet Type:
- EN 1492001+ AL2009 Solunumia ilgili koruyucu cibazlar - Pargaciklara karsi koruma amach
filich yanm maskeler! Respiratory proteciive devices - Filiering half masks 1o profect agaiist
paarticies

Uriinin Malzeme Bilgisi / Prodict Material Infarmation: Mi&Ti model drinlen kumag, kulak kavis,
burun klips: ve fltre katmam kullanilarak imal edilmigtie / Mk 1T model produces are manufiactured (AT
fuabric, ear laop, nose clip, filter faver.

Voldkan AKIN kan AKEL
23.01.2021 23.04.2021
Kerar Verici / Approver Sirket Midiirid / General manager
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Notified Body Number: 2841

ATTACHMENTS (133-21-01)

l'o certify 1I|.|.1 PPE product at Calegory 11 level, C2 or D module is accompanied by applying one of
the conformity assessment methods along with the EL Type Examination { Module 13)

Maodel : Mi&Ti

PPE SPECIFICATION

I Classification I
Reasphle ¢ HinE!u Shlﬁ"ﬂ. |

PERFORMANCE LEVELS

PPL produced as a single unit 1o fit an individual user, all the necessary instructions for manuficturing
such PPE on the basis of the approved basic model:

MARKING

MANUFACTURER: 5GF AUTOMAZION] SEL
FPE TYPE :

EN 14920014 A 12009 Respiratory protective devices - Filiering hall masks 1o protect
against particles

MODEL: Mi&Ti
PICTOGRAM AND PERFORMANCE LEVELS:

EN 1492001+ A1:2009 FFP2 MR

€W § A ¥

ME 2800 Year Manih e iy

O Condition of Storpee

MNA LABORATORIES SAN. TIC. LTD, 5T declares that the above-mentioned product meets the
requirements of the dircctive gecording 1o the EU Directive 20016425, the safety of the product is
covered by the conditions and use specified in this centificate and in the technical file

RANA Labkarsiuvaslar San. Tic.Ltd 5t
Audres: Kapihaickalkey Mahallesi Yensdafan Cad Mo: 21 Atagehind lsanbul
Tl G216 574 0F 0B Faks: D216 575 13 31 wwnw mnalab.com
LB 00 S ey 081 3032020
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Motified Body Mumber: 2841

ATTACHMENTS (133-21-01)

I PRODUCT PICTURES |

DOCUMENTS IN THE TECHNICAL
Hazmic Health Safety Requirements

Risk Assessment

Test Reports
Technical Report

BANA Labaratuvarlan San, TheLid 5t
Adres: Kigikbakkalkay Maballesi Yenidofan Cad.Noz21 Masehir/ [stanbul
Tk 216 574 07 D8 Faks: 016575 13 31 e mnalabocom
- Form-00 2 ey 08/ 2 3.0 B 18
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Report Mo 1133-21-01
Report Date 123,00.2021
Application No 1133-21-01

1. COMPANY INFORMATION:
BGF AUTOMAZION] SRL
B/A, Via Industriale, traversa 1, 25016 Ghedi {Brescial, ltaly
Tel: 0309050970
Fay: 0209050970
E-mail; amministrazione@sgfautomazioni.it

2. PPE INFORMATION:
Disposable and non-sterile hall mask made of particulate protection fitler material,

3, PPETYPE IDENTIFICATION

EN 149:2001+A1:2009 Respiratory protective devices — Filtering half masks to protect against particles -
Requirements, testing, marking

4, PPE PICTURES

M

5. PPE DIMENSIONS:
Mi&Ti model has been Tound to be produced using standart sizes.

6. PPEPRODUCT MATERIAL INFORNMATIOMN:
The product is made of elastic strap, nonwoven fabric on the outer and inner lavers and fitier material on the
middla layer.

LIRS B REV DOV ATIN TARIHI:20.11. 3009
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TECHNICAL EVALUATION REPORT (133-21-01)

7.

+A1:2009,

MNA LABORATUVARLARI

ESSENTIAL HEALTH AND SAFETY REQUIREMEMNTS
Avisual inspection was made according to EN 149:2001 +A1:2009 for ergonomics,
Protection levels and degrees are defined by the manufacturer.
Suitable construction materials wers determined by visual inspection according to EN 149:2001

Respiratory protective dimensions are evaluated according ta EN 149:2001 +A1:2009.
Conditioning EN 149:2001 +A1:2009 part 8.3, Penetration EN 1492001 +A1:2009 part £.11 (EN

13274-7), Application performance EN 149:2001 +41:3009 part 8.4, Inward leakage EN 149:2001
+A1:2009 part £.5, Flammability EN 149:2001 +A1:200% part 8.6, The carbon dioxide content of the
inhaled air EN 1492001 +A1:2009 part 8.7, Inhalation resistance EN 149:2001 +A1:2009 part 8.9,
Exhalation resistance EN 149:2001 441:2009 part 8.9 has been tested and evaluatad,

B, ANALYSIS AND EVALUATIONS:

EN 149:2001 +A1:2009
(TESTS | PARAMETER | PERFORMANCE LEVELS RESULTS | PERFORMANCE | EVALUATION .
__________ ! FFPL [FFP2 [ FFP3 | LEVELS . ,
Visual ' Shall also the marking and the information | Appropriate | - PASS |
_inspection supplied by the m;mul'al:turar ]
T At least 46 <25 |<11 [ See  the | FFP2 | 'Pass
| out of the 50 : table below
Total | individual
irdeard BXECISE
. leakage result [ .
' At least 8| <2z | <3 <2 | See  the | FFP2 PASS =
! out of the 10 table below I
individual I
Wearer . '
arthmatic |
megns
- ~ Total Inward ILeakage () B |
| Exercise | Exercise | Exercise 3 Exmrcise 4 ' Exercise Average |
1 2 g [
Su_hi_eu:_t L (As recieved) | z7 28 g i"z"é ;= 28 2,8 2.7 |
. 5u bject 2 (As r:l:u!:vud:l 28 | 1..3 | 2,7 (28 |28 |48
S-Uh]EGE 3 Ms recieved) 2.7 | 57 2 B Z8 2.8 | 3,7
51.1 bject 4 {As re::mmd] 2.7 2 g 1 7 28 _2","5" I 2.7
iuhju-tl 5 i,.P.s reclmd:l E,? I g 28 2,5 |28 27
| subject & (After temperature Z8 EIE ' 2.8 2.8 28 Eﬁ,ﬂ
| conditioning)
' Subject 7 (After temperature 123 [27 |28 28 FE] 27
mndihunmgl B | - :
[ SuhpE:tE t.-lfter temperatine 28 2.8 28 2,8 | 2,7 2.8
I_r_:un::lll:lnnlng} . | .' :
Subject 8 (After temperature | 2,8 2,7 28 2,7 2,8 28
_ conditioning) L. - -
subject 10 mlter tempe-:ature 2.7 18 28 2.8 .[ 2.8 27
_conditioning) | | | ! |

Li-F R =056 REV 0DV AYIA TARD 20.11,2009
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TECHNICAL EVALUATION REPORT (133-21-01)

—

TESTS PARAMETER _"Eléﬁi'rﬂriu]ifim—cf RESULTS PERFORMANCE | EVALUATION
' | LEVELS LEVELS
) FFP]. | Frpz [ P3| !
Flammibility | Mask shall not burn or not to continue to | Flame  nat | - PASS
I burn for more than 5 s LEEM
Carbondioxide | Shall not exceed an average of % 1 0,62 - | PASS
content of the | 0,57
Inhalation air 0,63
Penetration of * Sodium chloride, 95 | % 20 ]ﬁ'ﬁ Wl See the table | FEP2 1 PAss
filter materal | Lfmin | balow
%, max A F
Paraffin oll, 95 L/min | %20 | %6 | %1 | See the table | FFP2 | Pass
I i, max | below _ |
' Penetration of filter material Sodium Chioride (36) Iﬁﬁfﬂ_n_ il (35)
! | As recieved = 4.9 44
.ﬂ.s :Etre'ued 5.5 | 4.3
.ﬂn recieved - 53 4.6
' After the simulated weanng treatment - 5.4 a7
| After the simulated wearing treatment 56 a4
 After t Ihe simulated wearing treatment 4.8 4.7
Mechaml:al 5trenm11 and termperature r conditicning 55 4.8
Me:hamcal strength and temperature :undg'uu]-png .-1 E 4.6
Machanical strangth and temperature conditioning 5.4 4.6 |
TESTS PARAMETER PERFORMANCE RESULTS PERFORMANCE | EVALUATION
| LEVELS LEVELS ,
- FFP1 | FFP2 | FFP3
Compatibility Materials shall not be known to be likely to | Apnmnna't-é-"" - PASS
with skin cause irritation or any other adverse effect '
to he h:e_dth |
Head harness | It can be donned and remaoved easily | Appropriate . PASS _ .
Breathing | Inhalation 30U min | 06 |07 |1 | See the table | FFP2 | pass
 Resistanee | | mbar | mbar | mbar | below |
| Cinhalation 95L/min | 2,1 | 2,4 | 3 See the table | FFP2 PASS
[ mbar mhar r | mbar | below D B
! Exhalation 160L/min | 3 | 3 3 | See the table | FFP2 PASS '
| !  mbar | mbar | mbar | below | |

L-FAM-CSEAE V. DOFAYIN TARIHEIO 11 2015
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MNA LABORATUVARLARI

TECHMICAL EVALUATION REPORT (133-21-01)

Breathing Reslstance {mbar) Inhalation 30L min inhalation 95L/min
As recieved B - - 0.4 1.7 -
As recieved 04 5 T- B
As recieved 0.4 == 1 3
After temperature cnnﬂ!giu_rﬁ" 0.5 T __
_After temperature conditioning - 0.5 1.8
_After temperature conditioning - 05 1.8
After the simulated wearing treatment |04 1.B
After the simulated wearing treatment 0.5 1.7
_After the simulated wearing treatment | 0.4 | 1.8
Breathing Resistance 160L/min (mbar) | Facing Facng | Facing | Lying on the | Lying on the
| diracthy vertically  vertically left side right side
! ahead upwards | downwards |
_.ﬁ.i IEL‘.IE‘UEH 2,7 | 1,8 |28 2,8 {28
As recleved 2,8 28 |27 2,3 28
As recieved 27 JEX; 24 28 28
_After temperzture conditioning 4 |18 | 2.7 2.8 2,7
After temparature conditioning |27 | 2,8 I-E,E 2.8 2,8
P-.ﬂ-:r t:mpﬁatl.lre mndmgnlng 2,8 | 1.8 2.8 2.8 | 2,8
After lhu simulated wearing treatment | 2,7 : 2:? 23 |28 | 2,7
|_.|1ﬂer the simulated wearing treatment | 1,8 |28 |28 128 |27
" After the simulated wearing treatment | 2,8 | 2,7 [ 28 2.7 | 2.8

9. DECISION PROPOSAL

Analysis and examinations MiETi model coded personal protective eguipment; Respiratory Protective Devices EN
143:2001 +A1;2009- Filtered Half Masks for Protection Against Particles - Properties, Experiments and Marking
standards are evaluated. It is recommended to be certified at the performance levels specified as a result of

fechnical evaluations.

10. ATTACHMENTS

= Basic Health Safety Requirements
Risk Assessment

Test Reports

User instruckion

CONTROLLER © i VOLKAN AKIN
SING -

DATE +23.01.2021 \‘I

U-FRPA-CSENLY. B0 FAYIN TARIMEZD 12008
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